

Test Report

Report No.	:	: QLAB-2504TF0221-2				
Sample Name	:	Material				
Applicant		JIEXIN KUNLING KE JI SHOE FACTORY				
Test Type	:	Entrusted Testing				

Qualigistics (Fujian) Quality Technology Co. Ltd.



@LAB

QLAB Test Report

@LAB

@1.RB

Apr 08, 2025 Report No.: Date: @1.AB 2 of 3 QLAB-2504TF0221-2 Page:

: JIEXIN KUNLING KE JI SHOE FACTORY **Applicant**

QLAB

@1.AB

Address

Contact

The following sample(s) was /were submitted and identified on behalf of the applicant as:

50	Photograph of Sample	Sample Name	P	Material
		Sample No.	•	
9		Commodity Brand		
		Item /Type No.	:	
3		Country of Origin	Ş	China
		Manufacturer		the order
9)		Distributor	Ÿ	I CAN COLOR
		Destination		P OTHER OTHER
3		Texture	•	1 042
		PO No.		J ^o

Sample Quantity:	1 Piece	Sample Size: /	Sample Package	None
Date of Sample Received:	Apr 07, 2025	O'LAID O'LAID	O'LAY A	Q1/P 43
Testing Period :	Apr 07, 2025 to	Apr 08, 2025	OVA	- O1/A

Summary of Result(s):

@1.AB

N	lo.	(0)	Test Request	6)	Comment
@LAS		by client, to determing ith client's requirem	ne the air permeability of the nent.	entrusted sample(s) in	Pass

@1.AB

Approved by:

Authorized signatory

QLAB

@1.AB



QLAB Test Report

@1.AB

QLAB

@1.AB

@1.AB

QLAB

@LAB QLAB-2504TF0221-2 Date: 3 of 3 Report No.: Apr 08, 2025 Page:

Specimen Description

	No.		Q^	Name	Q ^{V,} ,		9 ,	Description	DV 25	e.	Other N	ote
	2#	Q'\\	A	Material	O2		O,	B	O,	3	O7	, <u>1</u> 33
0 1/E	<i>4</i> 5	@	J.F	6,1,	3	0, 5	35	O 23	, @	N. AB	0	- A AB
(9.7°E	95	Q'LE	& O	VI S	@11	3	O. 1.	3	O,	NB	(C) x

Test Condition	LAB B QLAB	Oras as Oras as	@LAB @
Test Item(s)	Test Method	Test Condition	Test Instrument
Air Permeability	ISO 9237:1995	Area: 20 cm ² , Pressure: 100 Pa Nozzle diameter: Φ 20	Fully automatic air permeability meter
			(O)

QLAB Test Result(s)

@LAB	Test Result(s)	OTAD OTAB OTAB OTAB OTAB OTAB
@ 28	Test Item(s)	Test Result(s) 2# Client Limit
OLAB	Air Permeability (cm³/cm²/s)	011 5 011 5 7.3 011 5 011 3 012 5 0 ≥1.2 5
6	Conclusion	O'LAT A O'LAT AS O'Pass AS O'LAT AS O'LAT AS

Remark(s):

- "/"=No specified or not applicable.

QLAB

@1.AB

QLAB

@1.AB

QLAB

QLAB

QIAB

@1.AB

Q'LAY

QLAB

 - I not specified or not applicable.
 - Test location: Unless otherwise specified, the default is Jinjiang International shoe textile city.
 1.This Report is issued by the Company subject to its Conditions of Issuance of Test Report. The results shown in this Report refer only to the sample(s) tested unless otherwise stated. This Test Report shall not be reproduced expected in full, without written approval of the Company;
 2.The results can be used for R&D, teaching, QC and other purposes. Disclaimer(s): @LAB

QLAB

QLAB

@LAB

QLAB

@LAB

QLAB

QLAB

QLAB

OLAB

@1.AB

QLAB

Qtab

QLAB

@1.AB

@1.AB

@LAB

@1.AB

QLA

@1.AB

QLAB

**** End of Report ****

Tel.:0595-82075038

D5-028, Zone D, No. 888 Jinxin North Road, Jinjiang City, Fujian Povince
F-mail:labcs6@qualigistics.com

@1AB

Quality Te

QLAB

QLAB

@1AB

@1.AB

Q1AB

QLAB

QLAB

QLAB

@LAB

QLAB